
SVARTPILEN 701 2019 <2019><EU><F2603S5>
COVER

52037

Pos Part Number Description Additional Text Quantity

1 21008057000 Tank screw cover 1.00

2 21008050000CAA Fuel tank spoiler left 1.00

3 21008051000CAA Fuel tank spoiler right 1.00

4 83008100015 Special screw M6x15x5.5 2.00

5 21008065020 Quicklock pin 2.00

6 21008065010 Quicklock sheetmetalbracket 2.00

7 21008064000BG Closing panel 1.00

8 21006003000 Airboxcover left 1.00

9 21006004000 Airboxcover right 1.00

10 21008064010 Bump rubber 2.00



11 0025060256 HH collar screw M6x25 TX30 2.00

12 69007027000 rubber grommet, tank mounting 2.00

13 69007028000 COLLAR BUSH. 6,2X10X21X14MM 08 2.00

14 21007046000 seat sleeve 1.00

15 0025050206 HH collar screw M5x20 TX30 1.00

16 21108041033CAA Side fairing left cmpl. 1.00

17 21108042033CAA Side fairing right cmpl. 1.00

18 79003003000 Special screw M8X18 TORX45 SL 4.00

19 0025060126 HH collar screw M6x12 TX30 2.00

20 69008021160 special screw M5x12 2.00

21 83008000012 special screw M6x12x3 2.00

22 54603048100 clip nut M6 2.00

25 60714069050 Tachometer support bush 2.00


